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Literature Review

EPA 9090 TESTING OF 82 TEX WOVEN GEOTEXTILE

Samples of 82 Tex, a woven polypropylene geotextile manufactured by Synthetic Industries, were
tested for compatibility with landfill leachate sampled from the Lakeview Landfill Disposal facility
located in Erie, Pennsylvania. Numerous laboratory tests were completed on specimens subjected to
leachate to determine if conditions found in a landfill will adversely affect the properties of 82 Tex.
Laboratory tests include:

Grab Strength ASTM D-4632
Trapezoidal Tear ASTM D 4533
Puncture ASTM D 4833
Mullen Burst ASTM D 3786
Permittivity ASTM D 4491
Dimensional Stability ASTM D 4591
Thickness ASTM D 5199
Mass/Unit Area ASTM D 3776

The above testing was conducted at temperatures of 23°C and 50°C to model potential conditions that
a geotextile would experience in a landfill application. Testing was conducted after exposure to
leachate at intervals of 30, 60, 90 and 120 days. Initial baseline testing of specimens not immersed in
leachate was also conducted for comparison purposes.

Test data shows that the fabric performed well when subjected to the leachate and temperature
conditions used in the testing program. Variations in test results can be attributed the general
variability of the material itself. Graphical representation of test data in the form of percent change
from specimens not immersed in leachate can be viewed in the document.
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May 4, 1994
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Synthetic Industries
Construction Products Division
4019 Industry Drive
Chattanooga, TN 37416

Attention: Mr. Rick Riggs

RE: FINAL REPORT

EPA 9090 TESTING

82 TEX WOVEN GEOTEXTILE
SYNTHETIC INDUSTRIES

Dear Mr, Riggs:-

We are pleased to submit herein the final test results for EPA 9090 testing performed on
Synthetic Industries 82 Tex woven geotextile. The test was performed using leachate from the
Lakeview Landfill Disposal Facility located in Erie, Pennsylvania, owned and operated by Waste
Management of North America. Results of the tests are presented in Appendix A with a
description of the leachate presented in Appendix B.

Upon receipt of the material, coupons were cut from the sheet to statistically sample the
material per ASTM protocols. These samples were then randomly selected for the initial
baseline testing and for immersion in the 23°C and 50°C temperature controlled 22 gallon glass
tanks. Initial baseline/reference tests included: -

Grab Strength . ASTM D-4632 Machine & Cross Direction
Trap Tear ASTM D-4533 Machine & Cross Direction
Puncture ASTM D-4833
Mullen Burst ASTM D-3786
Permittivity ASTM D-4491
Dimensional Stability ASTM D-4594
Thickness ASTM D-5199

Mass/Unit Area ASTM D-3776
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At 30, 60, 90 and 120 day intervals, randomly sampled coupons were extracted from
each of the two temperature controlled tanks and these samples were tested for the same property
characteristics as the baseline sample. The results are presented on the attached tables and the
percent differences in the results are compared to the baseline samples and plotted as shown in
Appendix A.

Each of the plots are discussed below:
Grab Strength (Machine and Cross Direction)

In the machine direction the data, on average, indicates little change in the
material and probably within the range of the statistical differences of the product itself.
In the cross direction there is a slightly downward trend in strength averaging about 6%
strength loss over 120 days. However, the woven fibers tend to slightly loosen during |

* -exposure in the tank-due to the recirculating system of the apparatus. This may havé -
caused the slight loss in strength. ' '

, Trapgzgidal Tear Strength (Machine and Cross Direction)

Both machine and cross direction tests indicated a variation in data, however, on
the average, the strength essentially remained unchanged over the 120 day test period.

Puncture Strength

No significant changes in the material occurred over the 120 test period except
for the statistical differences in the material itself.

Mullen Burst

Similar to puncture strength, no significant changes were observed. The data may
appear to indicate a strength gain, however, this could be attributed to the variations of
the product through random sampling procedures.

Permittivity

The data shows a general downward trend. Inspection of the samples revealed
a build-up of sediments, over time, on the fabric from the leachate. These sediments
tend to retard flow during the permittivity test.
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Dimensions

No significant changes were observed.

Thickness

The only anomaly in this test are the results at 120 days. A careful inspection of
the fabric sample used for thickness indicated a slight build-up of leachate residue on the
material. This accounted for the slight increase in thickness. Had these accumulations
been scraped off the fibers, the thickness would have been comparable to the other tests.

Mass/Unit Area

: " The data appears to show a slight downward trehd in ma’ss/u_nif area. However,
the loss is generally less than 2% and probably within the statistical variation of the
material itself, ‘

In summary, the fabric performs well although there were some noted variations in the
product. For the most part, these variations can be attributed to leachate particulate
accumulations on the material over time, some loosening of the fibers associated with the
recirculation system of the tanks and the general variability of the material. '

Should you have any questions, please do not hesitate to call.

Sincerely,

J&L TING COMPANY, INC.

Boschuk, Jr., P.E., REP
Director - Research & Development

Enclosure
(L100.156)




SYNTHETIC INDUSTRIES J &L TESTING CO., INC. TEST RESULTS

82 TEX WOVEN GEOTEXTILE
- INITIAL (UNIMMERSED)

MECHANICAL
PROPERTY UNITS| SPEC 1 | SPEC 2 | SPEC 3 | SPEC 4 | SPEC S STD.DEV.
GRAB TENSILE ibs
MD 179.6 | 151.7| 1520 13.082
cb 157.3| 154.4| 180.2 11.540
TRAP TEAR Ibs
MD 60.1 68.6 61.3 3.756
cD 61.9 58.8 58.3 1.592
PUNCTURE Ibs 85.8 77.0 87.4 4.572
MULLEN BURST psi 310 312 322| 325 308 6.800
PERMITTIVITY sec-1
23 deg.spec. 0.15 0.18 0.16 0.012
50 deg.spec. 0.15 0.18 0.16 0.012
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SYNTHETIC INDUSTRIES

J &L TESTING CO., INC. TEST RESULTS

82 TEX WOVEN GEOTEXTILE
30 DAY, 23 DEGREE

MASS/UNIT AREA
Initial

MECHANICAL
PROPERTY _ |UNITS| SPEC 1 | sPEC 2 | sPec 3 | sPEc 4 | spec s STD.DEV.
GRAB TENSILE lbs
MD 157.5 | 148.4 | 149.4 4.075
cD 160.7 | 151.2| 1632 5.169
TRAP TEAR Ibs
MD 51.8| 538| 57.3 2.273
cD 504 | 559| 485 3.138
PUNCTURE lbs 87.3| 85| 886 3.087
MULLEN BURST | psi 30| 340| s10| 320 290 16.248
PERMITTIVITY sec-1|  016] 015| 0.6 0.005
PHYSICAL
PROPERTY _ |UNITS| SPEC 1 | SPEC 2 | sPEC 3 | SPEC 4 | sPeC 5 STD.DEV.
DIMENSIONS in
Initial Length
Final Length
o 0.000
Initial Width
Final Width
0.000
THICKNESS
Initial 11 11
Final >
1.351

3.896




SYNTHETIC INDUSTRIES

J &L TESTING CO., INC. TEST RESULTS

30 DAY, 50 DEGREE
MECHANICAL ]
PROPERTY _ |UNITS| SPEC 1 | SPEC 2 | SPEC 3 | SPEC 4 | SPEC S STD.DEV
GRAB TENSILE Ibs
MD 167.8| 173.2| 157.2 6.646
CD 1685 | 172.0] 171.0 6.142
TRAP TEAR Ibs
MD 55.7 54.3 54.6 0.602
cD 51.3 56.4 53.5 2.089
PUNCTURE Ibs 97.0 84.3 96.2 5.807
MULLEN BURST psi 340 310 325 330 310 11.662
PERMITTIVITY sec~1 0.17 0.17 0.17 0.000
PHYSICAL
PROPERTY  {UNITS| SPEC 1 | SPEC 2 | SPEC3 | SPEC 4 | SPEC 5 STD.DEV.
DIMENSIONS in
Initial Length
Final Length
0.299
Initial Width
Final Width
0.107
THICKNESS
Initial
1.364
MASS/UNIT AREA
Initial

0.148




SYNTHETIC INDUSTRIES

J & L TESTING CO., INC. TEST RESULTS

MASS/UNIT AREA
Initial
Final

60 DAY, 23 DEGREE
MECHANICAL
PROPERTY UNITS| SPEC 1 | SPEC 2 | SPEC3 | SPEC 4 | SPEC S STD.DEV.
GRAB TENSILE Ibs
MD 191.7 178.6 169.6 13.178
CD 164.6 171.7 164.1 3.471
TRAP TEAR Ibs
MD 74.4 83.6 76.7 3.909
(o]] 82.0 91.2 101.3 7.882
PUNCTURE Ibs 75.1 63.7 77.6 6.069
MULLEN BURST psi 360 336 314 334 340 14.675
PERMITTIVITY sec-1 0.11 0.10 0.14 0.017
PHYSICAL
PROPERTY UNITS| SPEC1 | SPEC 2 | SPEC3 | SPEC 4 | SPEC S5 STD.DEV.
DIMENSIONS . in
Initial Length
Final Length
0.150
Initial Width '
Final Width
0.000
THICKNESS
Initial 111 110
Final
1.810

0.418







SYNTHETIC INDUSTRIES J &L TESTING CO., INC. TEST RESULTS

82 TEX WOVEN GEOTEXTILE
60 DAY, 50 DEGREE

MECHANICAL
PROPERTY UNITS| SPEC 1 | SPEC 2 | SPEC 3 | SPEC 4 STD.DEV.
GRAB TENSILE Ibs
MD 165.3 157.9 166.4 3.774
CD 153.8 160.1 160.4 3.043
TRAP TEAR Ibs
MD 94.8 69.5 66.2 12.776
CD 97.8 75.1 94.2 9.961
PUNCTURE lbs 83.7 82.4 84.2 0.763
MULLEN BURST bsi 340 330 342 326 6.066
PERMITTIVITY sec~1 0.13 0.13 0.14 0.005
PHYSICAL
PROPERTY UNITS| SPEC 1 | SPEC 2 | SPEC3 | SPEC 4 | SPEC 5 STD.DEV.
DIMENSIONS in
Initial Length
Final Length
0.150
Initial Width
Final Width
0.000
THICKNESS
Initial 110 115
Final
0.889
MASS/UNIT AREA
Initial -3.45 3.34
Final
2.072
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82 TEX WOVEN GEOTEXTILE
90 DAY, 23 DEGREE

SYNTHETIC INDUSTRIES

J & LTESTING CO., INC. TEST RESULTS

MECHANICAL
PROPERTY UNITS| SPEC1 | SPEC2 | SPEC 3 | SPEC4 | SPEC 5 STD.DEV.
GRAB TENSILE Ibs
MD 162.2 162.9 155.3 3.430
CD 163.7 161.7 143.8 8.947
TRAP TEAR Ibs
MD 72.8 68.9 80.7 4.909
CD 72.2 102.9 94.3 12.931
PUNCTURE Ibs 80.6 84.9 84.9 2.046
MULLEN BURST psi 330 345 340 320 330 8.718
PERMITTIVITY sec-1 0.16 0.14 0.16 0.009
PHYSICAL
PROPERTY UNITS| SPEC 1 | SPEC2 | SPEC3 | SPEC4 | SPECS STD.DEV.
DIMENSIONS in
Initial Length
0.170
0.027
THICKNESS
Initial 11 11
Final
1.794
MASS/UNIT AREA
Initial 3.45 3.47
Final
1.592




SYNTHETIC INDUSTRIES J&L TESTING CO., INC. TEST RESULTS

82 TEX WOVEN GEOTEXTILE
90 DAY, 50 DEGREE

MASS/UNIT AREA
Initial
Final

MECHANICAL
PROPERTY UNITS| SPEC1 | SPEC2 | SPEC 3 | SPEC 4 STD.DEV.
GRAB TENSILE tbs
MD 144.2 141.6 162.4 9.253
CD 164.6 160.3 165.7 2,330
TRAP TEAR lbs
MD 77.2 74.2 79.2 2.055
CcD 66.9 59.8 70.4 4.410
PUNCTURE lbs 92.0 73.1 85.4 7.826
MULLEN BURST psi' 320 320 322 334 5.741
PERMITTIVITY sec-1 0.18 0.16 0.15 0.013
PHYSICAL
PROPERTY UNITS| SPEC1 | SPEC 2 | SPEC 3 | SPEC 4 | SPEC 5 STD.DEV.
DIMENSIONS in
Initial Length
0.160
0.577
THICKNESS
Initial
Final
3.177

0.966
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- 82 TEX WOVEN GEOTEXTILE
120 DAY, 23 DEGREE

SYNTHETIC INDUSTRIES J & L TESTING CO., INC. TEST RESULTS

MASS/UNIT AREA
Initial

MECHANICAL
PROPERTY UNITS| SPEC1 | SPEC2 | SPEC 3 | SPEC 4 | SPEC 5 STD.DEV.
GRAB TENSILE Ibs
' MD 139.4 145.7 150.8 4.674
CcD 167.3 156.0 147.9 7.944
TRAP TEAR lbs
MD 67.9 66.4 59.0 3.909
CD 61.6 60.2 71.4 4.979
PUNCTURE Ibs 92.0 83.8 106.6 7.452
MULLEN BURST psi 320 335 310 335 320 9.695
PERMITTIVITY sec-1 0.12 0.11 0.12 0.005
PHYSICAL
PROPERTY UNITS| SPEC1 | SPEC2 | SPEC 3 | SPEC 4 | SPEC S STD.DEV.
DIMENSIONS in
Initial Length
0.000
0.000
THICKNESS mils
Initial
0.932

1.148




[SYNTHETIC INDUSTRIES J & L TESTING CO., INC. TEST RESULTS

82 TEX WOVEN GEOTEXTILE
120 DAY, 50 DEGREE

MECHANICAL
PROPERTY UNITS| SPEC 1 | SPEC 2 | SPEC 3 | SPEC 4 STD.DEV.
GRAB TENSILE lbs
MD 164.6 170.4 172.6 3.366
CbD 141.7 153.1 154.7 5.780
TRAP TEAR Ibs
MD 66.6 67.4 64.2 1.380
CD £8.9 62.6 65.8 2.806
PUNCTURE Ibs 95.5 91.1 93.1 1.807
MULLEN BURST psi 325 310 335 330 8.602
PERMITTIVITY sec-1 0.12 0.11 0.11 0.003
PHYSICAL
PROPERTY UNITS| SPEC 1 | SPEC2 | SPEC 3 | SPEC 4 | SPEC 5 STD.DEV.
DIMENSIONS in
Initial Length
Final Length
.............................. 0.000
Initial Width
Final Wi
0.000
THICKNESS
Initial 12 12
Final
0.903
MASS/UNIT AREA
Initial 3.49 3.57
Final
1.169




"ONI ‘ANVJNOD ONILSAL 191

S334HId 0§ —— S33IYHIA €2 —m—

[SAVa] aoidad NOISHAWNI

ocl | o_m .‘o_o o_m
.// N _

~ /7 X N

A
7 < N/ v.
7 N S
Vv / \
__/
N

NOILLOTIId ANIHOVIN
[sql] HLONAYLS VIO

HILLXHLOID NHAOM XHL T8
SAIALSOANI OLLHHINAS

VIH3LVIN A3SHIWNINN NOHA IONVYHO %




"ONI ‘ANVJNOD ONLLSHL 1791

S33HO3A 0S —— S33HH3A €2 —m—

[SAval aoiH3d NoISHIWNI
0cl 06 09 o€

NOILLOHYId SSOdD
[sql] HLONHYLS avdD

HILLXHLOHD NHAOM XH.L 78
SHIALSOIANI OILHHINAS

VIHILVIN G3SHIWWINN INOHH 3ONVHO %




"ONI ‘ANVJdNOD DONILSHL 121

$334HIA 05 —— SITHOIA €7 —m—

[SAval dOrdad NOISUHININI
0zl 06 09 0€

/AN

/N

N

Lg

///l// | \\\
1 ~

NOILLDTIA ANIHOVIN
[sa1] HLONT YIS dVAL TVAIOZAdV YL

HTILXALOFID NHAOM XH.L T8
SHIYLSOANI OLLHAHLNAS

0

0l
Gl
0¢c
Ge

TVIIALVIN AdSTHNINING WO dDONVHD %




"ONI ‘ANVJINOD ONILSAL 1%f

S33493A 0§ —— S33UHIA €2 —m—

[SAVA] AdOIYad NOISSAWAIL
02l 06 . 09 0€

o

e

— /

/1"

Ot

AN ~ /

0c

0t

AN /
N N/

0} %

N——/

0g

09

NOLIDTIIA SSOUD
[sql] HLONTY.LS VAL TVAIOZAdVIL

HILXHILOTD NHAOM XH.L T8
SHIILSOANI DILAHINAS

0c-

TVIHHLVIN ASYFININING WO ¥d IONVHD %

vy




"ONI ‘ANVJNOD ONILLSAL 121

S33HYHDIA 0§ —— S3I3IYHIAA ET —m-— |

[SAVA] dOrddad NOISYININI
0zl 06 09 0€ 0

\\ _//&M
\ I

0c

[sa1] HLONTFILS TINIONNJ

HTLLXHILOHED NHAOM XH.IL T8
SHIALSOANI DILHHINAS

[e—— —————

Gi-

AN o
N R

TVIHLVIN AISYHNINING WO YA FONVHD %




"ONI ‘ANVJNOD ONLLSHL 121

S334OIA 0§ —— S33IHH3A €C —=-—

[SXval aordad NOISHHEWNAL
02} 06 09 0€

o

-—

A

/S
L | /
NN /

~_  ~._

. N/
I
[1sd] LSYNg NETINN

HTILLXHLOAD NHAOM XH.L 8
SHIYILSNANI OLLHAHINAS

—
i

N © 10 ® N — O

TVITALVIN AdSTTNININND WO¥A HONVHD %




ONI “ANVJINOD DNILLSHL 191

SJ3HHIA 0§ —— SIIHHIA EZ —m—

[SXvd] aorddad NOISYaENIAL
0z! 06 09 08

o

[1-09S] ALIALLIIANYAd

HITLLXHILOID NHAOM XH.L T8
SHIY.LSNANI DILHHINAS

TVIGHLVIN QHSYFNININN IWO¥L AONVHD %




"ONI ‘ANVJNOD ONILLSAL 1%L

S434O3d 0§ —— S3IHHIA €C —m-—

[SAVA] AOTdad NOISIANINI
0zl 06 09 0€

o

(11p y10q "0AY) SNOISNHWIA

HILLXHLOHD NAAOM XHI T8
SHIALSOANI ODOLLHHINAS

-
<

S0°0-

0
GO0
10
G0
¢0
G2'o
€0
geo

TVIIHLVIN AISYININING WO HONVHD %




"ONI ‘ANVJNOD DONILLSAL T3[

S334H3IA 0 —— S3IIYHIJ €C —m-—

[SAVd] dordad NOISYAWIAIL
0zl 06 09 0¢

o

/

—

//

-\\

o
b

v

[siiw] SSANMDIHL

HTLLXHLOID NHAOM XH.1. T8
SHAIALSOANI DILHHINAS

A
~—

[

TIVIIALVIN AdSYHNINING WO¥T IONVHD %

| ——- e




ONI ‘ANVANOD ONILLSHL 121

S33493d 0§ —— S33YHIA €2 —m—

| [SAvd] dorddad NOISYIWINI
0cl 06 - 09 0¢

o

/

<7

[4s/z0] vAAV LINN/SSVIN

HILLXALOdD NHAOM XHd1 78

SHIYLSOANI OLLHHINAS

TVISHLVIN AISYIIWININNG WOYd AONVHD %




-

A
&

MMX ENVIRONMENTAYL MON]TORING LABORATORIES, INC

Paga: 1

CLYXERNRT REPORT
5ile: 425 — Lake Viow Land®ill Smmple Point: METPIT ENB: 93~14364 Sumplods 4-NOV~1993
gg;pﬁag}n Facig.tg . Sample §ypn i%gig‘;m Mp: 425?32 Roceived: S5-NOV=1993
() s0n ad Eas aaber s REV: O rted: 6-DEC-19
Erie BPA 16509 Sampla Repa 1993
Analyta Result =Ml RL Units Coament o Hathaod
FIELD DATA:
DEPTE TO LEACHATE NA BT FDCXDATAO1
LEACHATE ELEVATION NA FT MSL FDCXDATAGL
PR FTELD 6.99 PH ONITS FDPHQUADQG1
PH FIELD 6,98 DPH UNITS FDPHQUADOL
PH FIELD 6.97 Bl UNTTS FDPHRQUADO)
PH FIELD 6.95 PH tNITS FDPHQUADOL
SAMPLE COLLECTORS MNAME R. WAGNER FDXIAMPLIZR
SAMPLING EQUIPMINT N I'DCXDATAQL
SAMPLINC MAYERIAJ, BLAS/BOTT FDCXDATAOL
SPECIFIC CONDUCTANCE FILEID 2910 UMHOS/CM FDSPCONDO4
SPECIFIC CONDUCTANCE FIELD 2900 OMHOS/CM FDSPCONNOY
SPECIFIC CONDUCTANGCE FIBLD 2900 OMHOS /CM FDSPCONDO4
SPECIFIC CONDUCTANCE FIELD 2890 OMHOS/CM FDERPCONLO4
WATER TEMMRRATURE IN DEGREKS CELSIUS 8.4 DEGREES C rFOXTEMPCO1
CHEEMICAY, MRTHODS & ROBOTICS:
CHEMICAL OXYGEM DEMAND 418 S0. NG/L oL CRCODXXX01
NITROGEN, AMMONIA 45,2 1.00 | MG/L DL CRN2NH3X01
PH 6.79 0.05 PB ONITS CRPHXQUDO4
BH 6.7% 0.05 PH UNITS CRPHXQUDOC4
PH 6.79 0.05 Pll UNJITS CRPHXQUDO04
43 6.78 0.05 PH UNITS CRPHXQUDOJ
PUENOLS .08 0.0050 MG/L NQ, PX CRPNLRAXO1
SOLIDS, TOTAL SUSPENDED 2020 . MG/YL CRTSSXXX01
SOLIDS, TOTAL DISSOLVED 1360 10. MG/L DL CRTDEXXX01
SPYCIFTTC CONDUCTANCE 2460 1.0 OMHOS /CM CRCNDQUDOY
SPECIFIC CONDUCTANCE 2450 1.0 UMHOS/CM CRCNDQUDO4
SPECIFIC CONDUCTANCE 2450 1.0 OMHOS /CM CRCNDQUDO4
SPECIPIC CONDUCTANCE 2450 1.0 OMRQS/CM CRCWDQUDO4
INORGANICS :
ALXALINITY, BICARBONATE 1110 10. MG/L INALKDLCO]
BIOCHEMICAL OXYGEN DEMAND 200 120, MG/1 DL, NQ INBODXXXO01
CALCIUM-TOTAL 282000 5000 UG/L DL INICPTOTCA
CHLORIDE 187 2.9 MG/ DL INCHLORIOL
IRON~TOTAL 549000 100. UG/L INICPTOTSE
LEAD~TOTAL 112 16.0 uG/L DL INGETAATOPB
MANGANESE-TOTAL 11500 56.0 UG/L PL INICEPTOT™
NICXEL-TOTAL 306 200. UG/L DL INICPTOTNI
SODIUM-TOTAL 142000 8000 UG/L DL INICPTOTNA
SULFATS 113 25.0 Me/L DL INSULFATOL
2INC-TOTAL 3110 84.0 u6/L DL INICPTOTES
VOLATILY. ORGANICS:

RA ~ Not Analyzed

HD = NHot Detected

TBK = Trip Blank

Ttam

Additional Compent Explanations (NQ/DL)

CHEMICAL OXYGEN DEMAND
NITROGEN, AMMONIA
PHENOLS

SOLIDS, TOTAL DISSOLVED
BIOCHEMICAL OXYGEN DEMAND

CALCIUM~TOTAL
CHLORIDE
LEAD-TOQTAL
MANGANUSE~TOTAL
NICKRL~TOTAL
SONTIM—TOTAL
SOLFATE
ZIRC-TOTAL
VOMSAAN1GL

Dilution factor 5 applied.
Pilution factor 50 applied.

RLINIMATE MATRIX P
Dilution
Dilution
DILUTION
bilukion
Dilution
Dilution
Dilution
bilution
Dilution
Dilution

factor 2 applled,

factor 60 applied.

WATER DEPLETED MORE THAN 0.2 MG/L D.O.
factor 5 applied.

factor § applied.

factor 05 applied,

factor S applioed.

faclor 5 applied.

factor 5 applied,

factor 5 appliad.

Dilution factor 5§ appliod.

Diluticon factor 10 applied,

SAMPLE FORMED THEREFORE DILUTION WAS NECESBARY.

CLOUDY SAMPLE. RESULTS WKRE OETAINED FROM MRTHOD 420.1 TO
ROBLEMS
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Wt REVIROMCSNTAL MONITORING LABORAYORIES, INC
CLIENYT REPORT

gu;.- 425 = Lako View Landfrill Sample Point; METPIT ENS: 93-14364 sampled: 4-NOV=] 993
Diwposal Facility Sample Type: 1EACHATE MP: 925932 Reocalved: 35-NOV-1993
851 Robinson Road Raat Sample Numbex: AIS461 Hv: 02 Ruported: €-DEC-~1993
rxie PA 16509

Analyte Result EML RL Units Coaments - Methed
1,1, 1~TRICHLOROETHARE ND 50. ue/L VOMSAAN1IOL
1, 1 ~DICHLOROP ND 30, YG/L VOMSAANIOL
1, 1-D CHLOROETRENS ND 50. UG/L VOMSAARNIOL
3, 2-DIDROMORTHANE ND 80, Us/L VOMSAAN1O0L
1. 2-DICHLOROETINNY: ND 50. Uc/L VOMSAAN101
NIEZNE NP q0. ue/L VOMSAAN1O01
CIB-I. 2-DICHLOROETHEEE ND 80. UG/L VOMEANN]1O01
me 70. 40, 9G/L VOMSAANIQAL
METI{YLENE CEI-ORIDB 170. S0. UG/IL, VOMSAAN10)
TE!‘RACBI.OROBTHEBE ND 40. UG/L VOMSAAN1Q1
170, 40, UG/%L VOMSAAN101
mws—l. 2-—DIcamnosmxm ND 100 UG/L VOMSAANICQL
mcm.oxommm ND 40, V6/L VOMSAAN101
VINYL CHLORIDE ND 8o, ge/L VOMSAAN101
XYLENE (TOTAL) 140, 80. UG/L VOMBAAN1O0
HA » Not. Analyzod ND -~ Hot. Dotested TRX = Trxip Rlank




3 .
WMX ERVIROBMENTAT. MONITORIRG LABORATOHIES, INC
@ CLYENT REPORT
Bito: 425 — Lake View Landfill BEample Point: METPIT ENS: 93-13793  Sampled: 29=pRC-1993
Diaposal Faaility ganple Type: LEACHATE MP: 425932 Rocaived: 31-DRC-1993
831 Robinsen Road Yast Sosple Number: AI2S06 REV: 02 Reporteds 19-JAN-1994
Erlo PA 16509
Analyts Rasult ML RL Units Commaat g Mothod
FIRLD DATB:
DEPTH TO LEACHATE NA rT FDCXDATAOL
LEACHATE MLEVATION NA FT M8L FDCXDATAOL
PH FIELD 7.59 PH UN1''S FDPHQUADOL
PH FIELD 7.56 PH UNITS FDPRQUADOL
PH FIELD 7.59 PR UNITS FDPHQUADO1
Pil FIELD 7.60 PH UNITS FDRPHQUADO1
SAMPLE COLLFE.CTORS NAME C. FERRICR FDXSAMPLER
SAMPLLNG EQUIPMENT Y FDCXDATAOL
SAMPLING MATERIAL GLASS FDCEXDATAQL
SPECIFIC CONDUCTANCE FIFLD 2360 UMHOS /CM FDSPCONDO4
EPECIFTC CONDUCTANGE FIELD 2360 UMHOS /CM FDSPCONDO4
SPECIFIC CONDUCTANCE FIFLD 2350 UMHOS /CM FDSPCONDO4
SPECIFIC CONDUCTANCE FIELD .2360 UMHOS/CM FDSPCONDO4
KATER TEMPERATURE IN DNGREES CI1SIUS 4,5 DECREES C FDXIEMPCO1
CUIMICAL METHOODS & ROBOTICS:
NITROGEN, AMMONIA 34.5 0.40 | M6/ DL CRN2NHIX01
NITROGEN, NTTRATE .15 0.050] MG/l CRNO3II¥DO1
PH 7.56 g.05 PH UNITS CRPEXQUDO4
4 7.55 0.05 PH ONITS CRPHXQUDO4
PH 7.56 0.05 | PH URITS CRPHXQUDDA
Pi 7.56 0.05 Il UNITS CRPHXQUDO4
PHENOLS ND 0,050{ Me/L NQ CRPNHERAXO1
80LIDS, TOTAL SUSPENDED 28 3. MG/L CRTSSHNKOL
SPECIFIC CORDUCTANCE 1770 1.0 OMHOS /M CRCNDQUD0O4
SPECIFIC CONDUCTANCE 1770 1.0 OMHOS/CM CRCNDQUDO4
SPECIFIC CONDUCTANCE 1170 1.0 UMHOS /CM CRCNDQUDO4
SPECIFIC CONDUCTRNCE 1170 1.0 UMAOS /G CRCNDQUDO4
TOTAL ORGANIC CARBON 70.3 1.0 MG/L CRTCCQUDOL
TOTAL ORGANIC CARBOR 71.8 1.0 MG/L CRTOCQUDOL
TOTAL ORGANIC CARBON 70.5 1.0 M2/L CRTOCQUDO1
TOTAL ORGANIC CARBON 7q.1 1.0 MG/L CRTOCQUDO1
TURBIDITY 35 1.0 NTU - X CRTURBIDO1
1INORGANICS:
BIOCHEMICAL OXYGEN DFMAND 131 120. MG/, DL, NQ INBODXXX01
TRON~TOTAL 5840 100. UG/L INICRTCTFZ
LBAD-TCOTAL n 16.0 oG/L DL INGEANICPR
NICREL-TOTAL ND 40.0 va/L 1NICRTCTNT
2INC-TOTAL 42.5 20.0 UG/L INICETOTZH

NA =~ Not nAnalyzed

NB = Not Detectad TEK = Trip Blank

Item Additional Comment Explanations (NQ/DL)

NITROGEN, AMMONIA pilution factor 20 applied.

PYURNOLS CLOUDY SAMPLE AND REBSULTS RERE DETERMINED FROM METSOD 420.1 T0
ELIMINATE MATRIX PROBLEMS,

INBODXXX0L ' IMPTY - ALIQUOT FROM : AI2506-D0

RIOCHEMICAT OXYGEN DEMAND

LEAD-TOTAL

CLUCQSE-GLUTAMIC ACID RESULTS WERE NOT WITHIN “TEE CONIROL LIMITS.
HOWEVER APG STARDARDS AMY WITHIN THE CONTROL LIMITS.

Dllution factor 60 applied.

Dflution factor 0% applied.






